
WELBILT" 

12.71

12.19

2

18

6

24

20

14 27 10

12

16

28

9

11

1

3

30

26

17

29

4

7 13

5

8

15

37

MOTOR WIRE CONNECTION DETAIL

L2

GROUND

L1

CONNECT
TO MOTOR

BLACK

GROUND TERMINAL

WHITE

CONNECT TO MOTOR

TO MOTOR L1 TERMINAL
BLACK WIRE, CONNECT

GREEN/YELLOW WIRE

L2 TERMINAL

WHITE WIRE,

GREEN/YELLOW WIRE
CONNECT TO MOTOR
GROUND TERMINAL

22
21

13.54

13.61

 10.05 

23

25

19

E400397

E400397 - Big Mac Carbonator

E400397 - Big Mac Carbonator.pdf

E400397 - Big Mac Carbonator

RESOURCE NOTES:
NOTES: UNLESS OTHERWISE SPECIFIED
1. IDENTIFY SHIPPING CONTAINER WITH PART NO.,  LATEST REV. LETTER
CARBONATOR LARGE 115 V 2 SODA ASSE 1022 BIG MAC



WELBILT" 

E400397

E400397 - Big Mac Carbonator

E400397 - Big Mac Carbonator.pdf

E400397 - Big Mac Carbonator

# PART # DESCRIPTION QTY Note
1 00-0424 Hex-Nut - #10-32 2
2 00-0868 Carbonator Single Check Valve - 0.25” Male Flare 1
3 00-1222 Clamp V-Band 1
4 01-1649 PVC Tubing - 0.25" ID x 0.375" OD x 12.0" L 1
5 15-3097 ASSY CARBONATOR BASE W/INSERT 1
6 09-1877 Probe Stud 3
7 10-0251 Lockwasher- #10 2
8 10-0297 WASHER LOCK # 1/4 EXTERNAL TOOTH ZINC-PLATED 2
9 10-1649 Motor - 115V - 1-3 HP 1
10 10-1877 Plug - VC-375-8 - Black 1
11 10-1938 SCREW 1/4-20 X 5/8 HEX WASHER HEAD PHILLIPS ZINC

P
2

12 10-2000 RUBBER FOOT FOR 804-023 4
13 10-2002 INSERT FLANGED EXPANSION 1/4-20 BRASS 2
14 10-2006 Plug - VC-600-8 - Black 3
15 15-3095 Carbonator Tank Assembly 1 [1]
16 15-3100 ASSY CARBONATOR WATER INLET & NUT PLASTIC

BASE
1

17 16-0148 Brass Pump - Rotary Vane 100 GPH 1
18 16-2115-41 Probe Assembly - 115V 1
19 18-1075 Label - Inspection 1 [2]
20 18-1339 Label - Carbonator Tank 1 [3]
21 18-1350 DECAL COKE IC/SERIAL 1 [4]
22 18-1350 DECAL COKE IC/SERIAL 1 [4]
23 18-1075 Label - Inspection 1 [2]
24 18-1503 LABEL CARBONATOR LARGE 1
25 18-1605 LABEL MODEL NUMBER CARBONATOR E400397 1
26 19-0028 FITTING, 3/8, MALE FLARE X 3/8 MALE PIPE THREAD,

BRASS
1

27 30000182 VALVE PRESSURE RELIEF 180 PSI 1
28 NY45-6 Flare Gasket - 0.375" 2
29 10.5-505R Clamp - 0.41" ID 1
30 19-0897 Backflow Preventer 1
31 07-0247 CARTON INSERT FOR CARBONATOR PALLET 28 X 42

200 LB
1 [5]

32 07-0331 CARTON CARBONATOR 15 7/8 X 13 7/8 X 11 3/8 1
33 07-0332 CARTON INSERT FOR 07-0331 D/C TOP 16 3/16 X 16 7/8 1 [5]
34 07-0333 CARTON INSERT FOR 07-0331 BTM 27 3/4 X 15 7/8 1
35 10-1651 Adhesive Loctite 565 0.0001 [5]
36 17-0500 Instruction - Carbonator & Probe 1 [5]
37 30000506 GASKET PROBE 1

PART NOTES:

[1] - Weld Complete -Cold Carb - Non-recirculating
[2] - 11 THRU 25
[3] - CO2
[4] - YASH PRINTS IN HOUSE
[5] - NOT SHOWN


